

# AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400

## TEST REPORT

**Client :** Bailey Interiors  
83-85 Boundary Road  
Mortdale NSW 2223

**Test Number :** 19-007603  
**Issue Date :** 4/02/2020  
**Print Date :** 4/02/2020

**Sample Description** Clients Ref : "Shadex, Hush,Eco Check,New Shades, Random, Casino,Open Cell, Nut R2000,  
Super Diamond, OpenSlot,Moon"  
Moulded Plaster Ceiling Tiles

### Dimensional Stability

Date of Testing	04/02/2020		
Change In Specimen	Length (%)	Width (%)	Thickness (%)
1	0.0	0.0	0.0
2	0.0	0.0	0.0
3	0.0	0.0	0.0
Mean	0.0	0.0	0.0

Tested conditions: 168 hours at 50degC and 95% Relative Humidity  
Observation: After exposure no change in dimension and appearance

192823

41504

Page 1 of 1

© Australian Wool testing Authority Ltd  
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated.  
AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

